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Pediatric Suspected Sepsis, Sepsis & Septic Shock

Vital Signs
T>38.50r <36+ 1Abn VS (HR, RR, sBP)
OR
T36—-38.5+2Abn VS (HR, RR, sBP)

I
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Best Practice Alert
Positive Sepsis Screen

POSITIVE SCREEN

- ESI Acuity Score 2 (ER only)
- Alert Physician/APC

- Alert Charge RN

v

Critical Kid Huddle
® Reasons for vital sign abnormalities
® High risk conditions :
® Signs of abn perfusion/organ dysfunction V

Continue Current Management

1. No concern for sepsis currently:
\ 4 Suspected infection or non-infectious syndrome,
. i no clinical shock or concern for sepsis-associated
Suspected Infection with .
A . —  NO———— P organ dysfunction
concern for possible sepsis 2. Remember ABCDE's
3. Treatment according to diagnosis
4. Antibiotics required only for diagnosis that
indicate this treatment (ex: AOM, strep)

YES 5. Administer antipyretics prn
Signs of organ dysfunction/ Initia;e Pgd/iatric
ion? epsis,

abnormal perfusion? YES > Septic Shock

or Order Set &
SEPTIC SHOCK? Pathway
NO
v v
Suspected Infection/No Shock — Evaluation for Organ Dysfunction Septic Shock or Sepsis Associated Organ Dysfunction

*For all oncology, neutropenic and sickle cell patients, please use the

respective clinical pathways as antibiotic timing may differ 1. Follow septic shock clinical pathway
For others use below: 2. Remember ABCDE’s
N 3. IV/10 Access
1. Remember ABCDE’s Deém::iion‘--b 4. Utilize Pediatric Sepsis/Septic Shock Order Set:
2. H&P to identify suspected source labs, IV fluids, antibiotics
3. Administer antipyretics prn 5. Check bedside glucose
4. IV access 6. Assure 1% antibiotic given in 1 hour

5. Utilize Pediatric Sepsis Order Set (sepsis watch): consider 7. Administer antipyretics prn
Bcx, cmp, cbc, procal and additional labs as indicated to evaluate
for infection and organ dysfunction
6. Give IV fluid bolus prn
7. Reassess = administer antibiotics within 180 min if
concern for bacterial infection persists
o Utilize Pediatric Empiric Antimicrobial recommendations
for infections not associated with sepsis
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TIME

0 Min

20
Min

60
Min

Rapid 20ml/kg bolus
Repeat as needed

Infants & Children with Septic Shock or Sepsis Associated Organ Dysfunction

STABILIZE AND ASSESS THE PATIENT
1. Check ABCDE’s
® Evaluate and secure the airway
® Provide oxygen (HFNC preferred, nonrebreather, LFNC, Bipap)
® Assess and support ventilation
® Check and establish monitoring of vital signs
® Assess mental status (cerebral perfusion)
2.IV/10 access
3. Order labs, IV fluids, antibiotics (Septic Shock Order Set)
4. Check bedside glucose
5. Assure 1% antibiotic given in 1% hour
6. Administer antipyretics as indicate

Notify PICU
Or Initiate Transfer

Rapid Fluid if no PICU on site

Resuscitation
20ml/kg bolus*

Correct
Hypoglycemia,
Hypocalcemia

Monitor Response: VS,
ABCDEs, perfusion

V\_/

Consider ordering epinephrine
to bedside if inadequate

response after 40 ml/kg

frequentre

assessment

h 4 v
Fluid Responsive Shock Fluid Refractory Shock
A 4 v
Consider Observation PICU Rapid Transfer to PICU
Cont antibiotics, fluids &

Titrate epinephri

norepinephrine as indicated to
maintain perfusion

Consider hydrocortisone for
catecholamine resistant shock

ne or

General Principles
1. Remember ABCDE’s
2. H&P to identify source
3. Obtain IV/10 access - begin fluid
resuscitation STAT
4. Give IV fluids via pull/push, rapid
infuser, pressure bag

Medication for Intubation
Ketamine 1-2 mg/kg
Fentanyl 1-3 mcg/kg
Vecuronium 0.1 mg/kg
or
Rocuronium 0.5-1 mg/kg
*DO NOT use Etomidate*

Lab Studies
1. Blood Cx, Urine Cx, Wound Cx as
indicated
2. Blood Gas: Lytes & Lactate
. Point of care glucose
CBC
CMP, Mg, Phos
. PT (INR)/PTT, D- Dimer, Fibrinogen
. CRP/Procal

Nousw

Vasopressors
. Epinephrine (preferred)
(0.03 — 1 mcg/kg/min)
2. Norepinephrine
(0.03 — 1 mcg/kg/min)
3. Dopamine (0-28d)
(5 — 15 mcg/kg/min)
**QOk to infuse in PIV/10 until CVL
obtained **

[uny

For titration of vasopressors refer to
critical care infusions pathway

*Consider smaller volume boluses with close reassessment for fluid sensitive patient (ex: congenital cardiac, renal failure)
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